" Ee180VTS

7

— Boston Whaler, Inc.

ASSEMBLY & PARTS|W

DOCUMENT |-

IDENT.

iz
HEEE

E
18" VENTURA

DECK
ASSEMBLY

[5/13/00 [ Re |

*‘ MODEL YEAR 2001 UPDATE

REVISIONS




MODEL YEAR 2001 PARTS LIST

BOAT MODEL: 18" VENTURA
DOCUMENT CONTROL NO: PB180VT4

DESCRIPTION

B.W.I. NO.

O1] 1 |EA.| CUSH, QUARTER SEAT PORT 1071182
02] 1 |EA.| CUSH, QUARTER SEAT STRBD 1071190
03] 2 |[EA.| CUSH, QUARTER SEAT B/R WHT 1071208
04| 4 |EA.| ROD, HOLDER 1035286
05]12 |EA.| SCREW, MACHINE #1/4-20 X 1 1/2” POH | 1010438
0612 |EA.| WASHER, FLAT #1/4” 0152926
0712 |EA.] LOCK NUT, #1/4-20 1009786
08| 2 |EA.| LIGHT, COURTESY SURF MOUNT 1062355
09| 2 [EA.| SCREW, TAPPING #6 X 1/2" PTH 1008796
10| 1 |EA.| PANEL, DASH RADIO 1074962
11] 6 |[EA.| SCREW, TAPPING #6 X 1/2”7 PTH 1008796
121 1 [EA. ] VISOR, CONSOLE PORT GREY 1078401
131 1 [EA.[ VISOR, CONSOLE STRBD GREY 1078419
141 1 |EA. | LID, HDPE GLOVE BOX 1074970
15116 |EA.| RIVET, POP/BLIND #3/16" X 5/8”" 0189415
16| 2 |EA | RAIL, GRAB 117 X 17 W/ST 1008960
171 4 |EA.| WASHER, FLAT #5/167 0952002
18] 4 |EA.| WASHER, LOCK #5/16 0153692
19] 4 [EA.[ NUT, HEX #5/16—18 1007814
20| 2 |EA.| RAIL, GRAB PORT 1071000
21| 2 |EA.| RAIL, GRAB STRBD 1074053
2212 |EA.| SCREW, TAPPING #10A X 1 1/2” PPH 1010610
231 1 |EA.| CUSH, FWD SEAT PORT WHT 1071141
24| 1 |EA.| CUSH, FWD SEAT PORT B 1071158
25| 1 |[EA.| CUSH, FWD SEAT STRBD WHT 1071166
26| 1 |EA.| CUSH, FWD SEAT STRBD B 1071174
271 1 [EA.| WINDSHIELD 1027838
28| 2 |EA.| WINDSHIELD, HOLDDOWN STRAP 1025220
29| 2 |EA.| SNAP, STUD 0203786
30| 1 |[EA.| STEERING, HELM PERFORMANCE TILT 0997213
31| 1 |EA.| STEERING, PERFORMANCE TILT MECH. 0662510
32| 1 |EA.| STEERING, WHEEL 14" GREY 1087915
331 1 |EA.| PANEL, BLANK INSTRUMENT 1071075
341 8 |[EA.| SCREW, TAPPING #6A X 1/2” PTH 1008796
35| 4 |EA.| PANEL, SWITCH 1074061
36| 4 [EA.| SCREW, TAPPING #6A X 1/2” PTH 1008796
371 1 |EA] LIGHT, NAV STERN 42" N/BEND 0222125
381 1 [EA.| LIGHT, NAV STERN BASE ROUND 0331751
39| 6 |EA.| CLEAT, 8" 4—BOLT 0291658
4012 |EA.| SCREW, MACHINE #1/4-20 X 17 PFH 1009950
4112 |EA. | WASHER, FLAT #1/4" 0189365
42| 1 |EA.| LADDER, TELESCOPING 1034859
43| 4 [EA.| SCREW, MACHINE #1/4-20 X 17 PPH 1008580
44| 4 |EA.| WASHER, FLAT #1/47 0189365
451 4 [EA.] NUT, LOCK #1/4-20 1009786
46| 1 |EA.] BOOT, CABLE RING 3" BLK 1043330
471 6 |EA.| SCREW, TAPPING #8A X 3/4" PFH 1008408
48] 3 |EA.| HATCH, ACCESS 10.757x15” 1474659
49 38 |EA.| RIVET, POP/BLIND #3/16" X 5/8" ALUM. 0189415
50| 1 |[EA.| DECK, FILL GAS W/VENT WHT 0937508
51] 4 |EA.| SCREW, MACHINE #10-24 X 1 1/2” POH 0151548
52| 2 [EA ] THRU—HULL PLAS 1 1/2" | FLANGE W/BAR| 0996595
53] 1 |EA.| BIN, HDPE/PLEX 1062520
54| 6 |EA.| SCREW, TAPPING #6A X 1/2" PTH 1008796
55| 1 |EA.| PANEL, HDPE CLOSE-OUT PORT 1090000
56| 1 [EA.| PANEL, HDPE CLOSE—OUT STRBD 1090018
57| 6 |EA.| SCREW, TAPPING #6A X 1/2" PTH 1010362
58] 8 |EA.| SCREW, TAPPING #14A X 1 1/2” PFH 1008382
59| 4 |EA.| HOLDER, DRINK 1186529
60| 1 |EA.| SEAT BASE, PORT QTR. 1073451
61] 1 |EA.| SEAT BASE, STRBD QTR. 1073469
62| 1 |EA.| BOX, ABS BW-97, FIRE EXT SHORT WHT 1037555
62 ] 1 |EA.| BOOT, CABLE 3" BLK 1043223

1998 P/N 0679886

1998 P/N: 1082924
1998 P/N: 1082932

1998 MODELS USED P/N 1041987


jreardon
Highlight

jreardon
Highlight

jreardon
Highlight

jreardon
Highlight


— Boston Whaler, Inc.

DWE. NO.

PB180VT1

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN'INCHES
TOLERANCES
DECIMALS ANGULAR
+ X X

£ XX
DO _NOT SCALE DRAWING

on oma] 0

ASSEMBLY & PARTS
IDENT. DOCUMENT

SCALE
None | PR T.J.L
OATE CHKD.
5/13/99 I pesion
C [|we

soer————
AR

ENGINEERING DEPARTMENT

LINO2 LdId

— | MODEL YEAR 2001 UPDATE [6/13/00 [ Re ]

] ‘ DESCRIFTION E 5™ 18" VENTURA

= = HULL
REVISIONS

ASSEMBLY

2

1




MODEL YEAR 2001 PARTS LIST

BOAT MODEL: 18’ VENTURA
DOCUMENT CONTROL NO: PB180VT2

ary.

u/M

DESCRIPTION

BW.L NO.

O1] 1 |EA.| PUMP, LIVEWELL 500 0291211
02| 1 [EA.| STRAINER, MARELON 3/4” SCRN 0995589
03| 3 |EA.| SCREW, TAPPING #6A X 1/2” PTH 1010362
04| 1 |EA.| SWITCH, FLOAT RULE W/CVR 0989335
05| 2 [EA.| SCREW, TAPPING #6A X 1 1/4" POH 1008556
06| 1 |EA.| PUMP, BILGE 1000GPH 0273003
07 EA.
08| 2 [EA.| SCREW, TAPPING #8A X 3/4” PFH 1008408
09 ] 1 |EA.| TANK, FUEL 65 GAL. 1071125
10| 4 [EA.|RUB PAD, FUEL TANK 1/4" X 27 1042449
111 4 [EAJTANK, BRKT 27 X 2" X 67 1030469
12| 8 |EA.| SCREW, TAPPING #14A X 1/2” PPH 1008697
151 1 [EA[LIGHT, NAV BOw 2 3/8" X 7~ 0860734
14 3 [EA. | SCREW, TAPPING #14A X 17 PPH 1010636
15] 1 |EAJEYE, BOW 1/2" X 67 0995472
16 1 [EAJLIFT RING, BOW EYE NUT 1/27 1035245
171 1 [EA.] NUT, ACORN #1/2-13 1007756
18] 1 |EA.| HARNESS BOX 1037530
191 4 [EA.| SCREW, TAPPING #8A X 5/8” PTH 1010925
20| 1 |EA.| BREAKER, MANUAL RESET 10 AMP. 0670463
21| 1 |EA.| BREAKER, PUSH BUTTON 30 AMP. 0365775
22| 2 |EA.| BOOT, RESET BREAKER CLR 1066547
23| 4 |EA.| THRU-HULL, PVC PRESS FIT 1042048
24| 4 |EA.|NUT, PVC RETAIN THRU—HULL 1042068
25| 1 |EA.| HOLDER, BATTERY FULLY ENCLOSED 0650598
26| 1 [EA.] UPH PARTS, BUCKLE 17 REL 0871004
271 2 |EA.| BRACKET, BATTERY HOLDDOWN 1 1/47 1042857
28| 4 [EA.| SCREW, TAPPING #8A X 5/8” PTH 1010925
29| 2 |EA.JEYE, BOW 1/2” X 3 7/16” 0126557
30| 1 |EA.| PLUG TUBE, W/PLUG/O/RING 0996017
311 2 [EA. | THRU—HULL, PLASTIC 2" CUP W/FLAP 0628081
321 3 [FT.] TRIM, VINAL RIGID 17 X 1 1/2" BLK 1040948
33| 3 |EA.| SCREW, TAPPING #10A X 17 PTH 1008754
341 1 |EA.| RUBRAIL 1020916
35| 1 |EA.| INSERT, RUBRAIL 1020825
36| 1 |EA.| CAP, RUBRAIL PORT 1086602
571 1 |EA.| CAP, RUBRAIL STRBD 1086610
38| 2 [EA.| SCREW, TAPPING #10A X 2" PTH 1008754
39 EA.
40| 1 |EA.| PANEL, HDPE CLOSEQUT STRBD 1090018
41] 4 [EA.| SCREW, MACHINE #1/4-20 X 1 1/2” PPH |1008598
42| 4 |EA.| WASHER, FLAT #10 0152918
43| 4 |EA.| NUT, LOCK #1/4-20 1009786
44| 1 |EA.| COVER, FUEL TANK 22J72900
45|18 [EA.| SCREW, TAPPING #10A X 2”7 PTH 1008754
46 EA.
47 EA.
48| 1 |EA.| COVER, ANCHOR LOCKER 22J72800
49| 2 |EA.| HINGE, DOOR 1 1/2" X 3" 0995159
50| 6 [EA.| SCREW, MACHINE #10—24 X 1/2” POH 1008452
51| 2 [EA.| SCREW, TAPPING #8A X .75 PFH 1008408
52| 6 [EA.] NUT, BBRL #10—24 X 3/8" 1040187
53| 1 |EA.| LATCH, DRAW SOFT LATCH, 4” RT ANGLE 1331768
54| 2 [EA.| SCREW, TAPPING #8A X 1/2” PTH 1008812
55| 2 [EA.| SCREW TAPPING #6A X 1/27 PFH 1010362
56| 8 |EA.| SCREW, TAPPING #10A X 17 POH 1008507
57| 2 |EA.| PEDESTAL, ALUM 9 1/2" FLUTED 1027200
58|12 |EA.| SCREW, TAPPING #1/4—20 X 1" PFH 1009950
59| 2 |EA.| CLIP, BLK STORAGE POLE 0590646
NOT SHOWN
1 |EA.| PANEL, HDPE CLOSEOQUT PORT 1090000
2 |EA.| ACCESS, PLATE POLY PROP TWIST OUT 6" [1068642
4 |EA.| RIVET, POP/BLIND #1/8" X 3/8" AL. 0192047
6 |EA.| WASHER, FLAT #1/47 0189365

1998 P/N: 1081335

1998 P/N 1060714
1998 P/N: 1060706
1998 PN: 1086586

PORT PANEL USED ON 1998 MODELS P/N 1008754

6" ACCESS PLATE USED ON 1998 MODELS P/N 1068642

1998 MODEL USED SWIVEL MOUNT HASP P/N 0995134


jreardon
Highlight

jreardon
Highlight

jreardon
Highlight

jreardon
Highlight

jreardon
Highlight

jreardon
Highlight

jreardon
Highlight

jreardon
Highlight


— Boston Whaler, Inc. / ° o ‘ 4 3 2 PB180VITIS

1

X
NOT SCALE DRAWING

oN oM

ASSEMBLY & PARTS

IDENT. DOCUMENT

SCALE o
NONE

ccccc

ATE
5/17/99

SINOsS Ldd

— [ MODEL YEAR 2001 UPDATE [i/13/ [RC] | ENCINEERING DEPARTMENT
= w =)

‘‘‘‘‘‘‘‘‘‘‘ HOHE 15" VENTURA
REVISIONS O/DT/O/\/é

8 7 5 5 1 4 3 | 2 | W




MODEL YEAR 2001 PARTS LIST

BOAT MODEL: 18" VENTURA
DOCUMENT CONTROL NO: PB180VTE

ITEM

ary.

u/M

DESCRIPTION

B.W.I. NO.

01] 1 |EA.[ SKI, TOW PYLON 28~ 1259100
02] 1 [EA.| BASE, FISH PED 3" X 6" THREADED 1076967
03] 6 |EA.] SCREW, MACHINE #1/4-20 X 1 1/2” POH [ 0151639
04| 6 |EA.| WASHER, FENDER #1/4” X 1 1/4" 0189365
05] 6 [EA.[ NUT, LOCK #1/4-20 1009786
06] 1 |EA.] CUSH, BOW WHT/GREY 1071216
07] 2 |EA.] SNAP, STUD 0203786
08] 1 [EA.] PUMP, SPRAY HEAD FOR LIVEWELL 0858944
10 [ 1 [EA.[ STRAINER, MARELON SCREEN 0995589
11] 4 [EA.[ SCREW, TAPPING #6A X 1/2" PFH 1010362
12 1 [EA.[ PUMP, LIVE WELL AERATOR 0291211
13 ] 1 [EA.[ DRAIN, BATWELL W/STANDPIPE 1041847
14 [ 1 [EA.[ NUT, PVC RETAINING THRU—HULL 1042068
15[ 1 [EA.[ THRU=HULL, PVC PRESS FIT 1042084
16| 1 |EA.[ STEERING, HELM PUMP KIT 0317032
17 1 |EA.[ STEEERING, PERFORMANCE TILT MECH 0662510
18 1 |EA.[ STEERING, HELM PERFORMANCE TILT 0997213
19| 1 [EA.| STEERING, WHEEL 1087915
20] 1 |EA.]| COMPASS, FLUSH EXPLORER 0881623
21| 3 |EA.| SCREW TAPPING #6A X 1/2” PFH 1010362
22| 2 |EA.] ROD/SKI HOLDER, HDPE UNDER PORT 1453588
23] 2 |EA.] ROD/SKI HOLDER, UNDER STRBD 1453596
24| 4 |EA.] HOOK, FENDER 1043033
2624 [EA.] SCREW, TAPPING #6A X 1/2” PFH 1010362
27] 8 |EA.| SCREW, TAPPING #8A X 1/2” POH 1010578
28] 8 |EA.| SCREW, TAPPING #8A X 5/8" 1010925
29| 4 |EA.| HOLDER, ROD FLUSH 1035286
3012 [EA.] SCREW, MACHINE #1/4-20 X 1 1/2” POH [ 1010438
31]12 |EA.| WASHER, FLAT #1/4 0152926
32| 12 [EA] NUT, LOCK #1/4-20 0152926
33| 1 |EA.[ BOLSTER, GUN'L PORT 1071224
34| 1 [EA.] BOLSTER, GUN'L STRBD 1071232
3510 |EA.] WASHER, FLAT #10 0152918
36|10 |[EA.] WASHER, LOCK #10 0153601
3710 [EA. [ NUT, HEX #10-24 0158629
40] 4 |EA.] HOOK, FENDER 1043033
41] 4 |EA.| STRAP, ROD TAMMER 18" DECK MT 1084557
42124 [EA.]| SCREW, TAPPING #6A X 1/2" PFH 1010362
43] 8 |EA.| SCREW, TAPPING #8A X 1/2” POH 1010578
44112 [EA.| SCREW, TAPPING #8A X 5/8” PTH 1010925
46| 1 |EA.| RECEPTACLE, 12 TROLLING MOTOR 0803155
47] 1 [EA.] PLUG, 12V (TROLLING MOTOR) 0803163
48] 1 [EA.] LIGHT, NAV COMBO BOW REMOVBL 1072800
491 1 [EA.| SEAT, FISHING WHT 1038876
50] 1 |EA.| BASE, FISH PED 3" X 67 1076967
51] 1 [EA.] CANVAS, SUNTOP RED 1071281
52| 1 [EA.] CANVAS, SUNTOP BLUE 1099316
A NYAST—SUNFEP—GREEN +oH
54| 6 [EA.] SCREW, MACHINE #1/4-20 X 1 1/2” POH | 0151639
571 1 [EA.] CUSH, FISHING SEAT WHT 1006675
58] 1 |EA.] BRACKET, MOUNT FISHING SEAT 1043553
59 1 |EA.| OFFSET EXT, FISH PED 1076975
60| 6 |EA.] SCREW, TAPPNG #8A X 1/2” PTH 1008812
61 1 |EA.] CUSH, PASS SEAT B/B WHT 1006758
62| 1 |EA.[ DOOR, HDPE LOUNGE SEAT B 1038462
6312 |[EA.] SCREW, TAPPING #6A X 3/4” PFH 1008408
64|12 [EA.] WASHER, FENDER 1/4” X 1 1/4” 0189365
65] 6 |EA.] SCREW, TAPPING #14A X 1 1/2” PTH 1010909
66| 2 |EA.] SCREW, TAPPING #8A X 5/8" PTH 1010925
NOT SHOWN
1 |EA.] CANVAS, AFT COCKPIT COVER 1071869
22 |EA.] SNAP, STUD 0203786
1 |EA.] CANVAS, FWD COCKPIT COVER 1071836
1 |EA.] CANVAS, WALKTHRU FILL—IN 1071778
1 |EA.] CANVAS, WEATHER CURTAIN COMPLETE 1071745
1 |EA.] CANVAS, ZIP—IN W/S BLK. 1071802
1 |EA.] STEERING, HYDRAULIC CYLINDER 1095728
PR.|EA.| HYDRAULIC, STEERING HOSES 16 0127019

1998 MODELS USED A 22' PYLON P/N 1077718

1998 MODELS USED AN EXTRA ELBOW P/N 0995571

1998 P/N: 1031335

1998 P/N: 1073212
1998 P/N: 1073220

1998 MODELS LISTED 12" TAMER STRAP P/N 1084557


jreardon
Highlight

jreardon
Highlight

jreardon
Highlight

jreardon
Highlight

jreardon
Highlight

jreardon
Highlight


	180-Ventura-Deck-Assembly-2001 (1).pdf
	180-Ventura-Deck-Assembly-Parts-List-2001.pdf
	180-Ventura-Hull-Assembly-2001.pdf
	180-Ventura-Hull-Assembly-Parts-List-2001.pdf
	180-Ventura-Outfit-and-Pptions-Assembly-2001.pdf
	180-Ventura-Outfit-and-Pptions-Assembly-Parts-List-2001.pdf



